



PANGEM TESTING LABORATORY

ICGL FOUNDER MEMBER

10/1 SANGEETA APARTMENTS
TADIWALA ROAD,
PUNE 411 001, INDIA

Email pangemtech@gmail.com

Website www.pangemtech.com

TELEFAX 91-20-2605 9359



GEMSTONE IDENTIFICATION REPORT

DATE : August 21, 2017

REPORT NO.: 2017-2018/ 08431 B

REPORT FOR : K

DESCRIPTION : cream coloured bead

WEIGHT : 2.95 carats

CUT : irregular

SPECIFIC GRAVITY : 2.68

REFRACTIVE INDEX : 1.57 spot

MICROSCOPIC EXAMINATION : absent nucleus

REMARKS: effervescence observed



IDENTIFICATION

NATURAL PEARL

Aatish Panjekar,

Certified Diamond Grader, HRD, (Belgium)

F. F. I. G., Diploma in Gemology, GII, Mumbai.

Stone / Material is returned herewith

This report is subject to the terms and conditions set on the hind side

PHOTOCOPY OF THIS DOCUMENT IS NOT VALID



LIFE MEMBER